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Table 1: Mean value after 3 and 24 h in mm

 3 h 24 h
 Mean Standard Mean Standard
  deviation  deviation
Clobetasol cream 6.5 1.69 5.73 1.22
Clobetasol ointment 6.26 1.63 4.83 1.08
Halobetasol cream 6.13 1.27 4.86 1.00
Halobetasol ointment 5.30 1.39 4.50 0.86

Effect of warfarin on chronic Effect of warfarin on chronic 
idiopathic urticariaidiopathic urticaria

Sir,
Urticarias unresponsive to antihistamines are 
frustrating for both physicians and patients. In severe 
cases, steroids or cyclosporine may be needed.[1] This 
retrospective observation highlights the potential of 
warfarin in managing chronic idiopathic urticaria 
(CIU).

halobetasol ointment (P = 0.005), clobetasol ointment 
and halobetasol ointment (P = 0.015) and halobetasol 
cream and halobetasol ointment (P = 0.035). Maximum 
wheal suppression at the end of 3 h was seen with 
halobetosol ointment followed by halobetosol cream 
whereas wheal suppression was least with clobetasol 
cream. At 24 h, the difference in wheal suppression 
between clobetasol ointment and halobetasol cream 
and halobetasol ointment were not statistically 
significant. However, there was a statistically 
significant difference in wheal suppression between 
clobetasol cream and clobetasol ointment (P = 0.001), 
clobetasol cream and halobetasol cream (P = 0.002) 
and clobetasol cream and halobetasol ointment (P = 
0.000), which was statistically significant. At the end 
of 24 h, there was no statistically significant difference 
in wheal suppression between halobetosol ointment, 
cream and clobetasol ointment, but clobetasol cream 
was the least effective.

Halobetasol is a super-potent TCS with additional 
fluorine at the 6α position when compared with 
clobetasol. The additional fluorine in the 6α position 
further increases its topical anti-inflammatory and anti-
proliferative activities.[3] In pre-clinical investigations, 
halobetasol propionate was superior to clobetasol 
17 propionate with regard to its anti-inflammatory, 
vasoconstrictive and anti-proliferative effects.[4] In a 
double-blind, parallel-group, multicenter trial in 134 
patients with severe, localized, plaque psoriasis, the 
success rate at the end of the study was 96% in the 
halobetasol propionate group and 91% in the clobetasol 
propionate group This added potency was attributed 
to additional fluorine in halobetasol.[5] Recent studies 
have shown that additional fluorine in halobetasol 
may not add to the potency. It was concluded that the 
presence of additional halogen substitutions does not 
necessarily result in increased potency.[6] In our study, 
we took 3 h measurements because the maximum 
wheal suppression occurs at the end of 3 h.[7] Twenty-
four hour reading was taken to compare the potency 
of halobetasol and clobetasol at the end of 24 h. In 

this study, we found that at the end of 3 h halobetasol 
is more potent than clobetosol, ointment preparation 
being more potent than cream. At the end of 24 h, 
there was no statistically significant difference in 
potency between halobetasol and clobetasol except for 
clobetasol cream, which was found to be less potent.
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Five patients with CIU needed daily oral steroids for 
more than 3 weeks, with symptom recurrence on 
tapering steroids at least twice. Literature search for 
drugs that could be useful identified warfarin, which 
had shown benefit in managing CIU unresponsive 
to antihistamines.[2] A detailed history was followed 
by an autologous serum skin test (ASST) and an 
autologous plasma skin test (APST).[3] None had any 
pre-disposition to bleeding nor were on medications 
that interacted with warfarin. Baseline coagulation 
parameters were normal. Warfarin was initiated at 
1 mg and increased by 1 mg weekly, with adequate 
monitoring of prothrombin time (PT) [Table 1]. 
Dosage was maintained in symptom-free patients 
with tapering of steroids. Steroids were tapered 
every 3 days. Response was evaluated by physician 
examination every week and was graded as �none,� 
�partial� and �total.� �None� included no difference in 
the number, duration and size of wheals and severity 
of itching. Lesser extent of urticaria in the preceding 
week was considered �partial� and having no urticaria 
in the preceding week, �total.� Demographic and 
clinical characteristics are summarised in Table 1. All 
five cases had positive APST and four had positive 
ASST. In four cases, steroids could be withdrawn 
completely. Warfarin was used for 2�5 months. In 
three patients, there was no recurrence of CIU after 
warfarin withdrawal. Two patients, with onset of 
clinical response within 2 weeks, had �total� response, 
possibly due to warfarin. Two had �partial� response at 
2 months, in whom it was difficult to differentiate the 
effect of warfarin from steroids. In one, no reduction 
in clinical symptoms or steroids was possible.

We are aware of only one communication regarding 

the use of warfarin in difficult-to-treat autoreactive 
CIU. In the study by Parslew et al,[2] APST was not 
performed and patients were ASST negative. In 
our patients, APST was positive in all and ASST in 
four and the international normalized ratio (INR) 
was below 2 in all patients, whereas Parslew et al[2] 
maintained an INR between 2 and 2.5 to obtain benefit 
from warfarin. Warfarin dosage of 2�5 mg was similar 
to the study by Parslew et al (2�6 mg). The mechanism 
of action of warfarin is by suppression of thrombin, 
a potent mast cell degranulator,[4] and proteins in the 
coagulation cascade (Factors VII, IX and X).[3] Asero 
et al demonstrated involvement of the extrinsic 
coagulation pathway in CIU[5] thus providing the 
rationale for anticoagulant use.

Monitoring patients with PT repeatedly is important as 
the major adverse effect is bleeding, especially with an 
INR of more than 3. Some drugs potentiating warfarin 
include fluconazole, omeprazole, metronidazole, 
acetaminophen, cotrimoxazole and antiretroviral 
drugs like protease inhibitors. Caution should be 
exercised in patients using other antiplatelet drugs 
like aspirin or non-steroidal anti-inflammatory drugs.

Prospective long-term studies with adequate design 
are required to place warfarin appropriately in the 
management of CIU. Characteristics of subjects 
responsive to warfarin as compared with non-
responders, monitoring D-dimer levels and risk-
benefit ratio need elucidation. Warfarin may be useful 
in autoreactive CIU. Warfarin may be considered in 
subjects with CIU with coexisting diseases needing 
long-term warfarin, like deep vein thrombosis, atrial 
fibrillation or recurrent pulmonary embolism.

Table 1: Demographic and clinical characteristics of patients with chronic idiopathic urticaria

Characteristics Case 1 Case 2 Case 3 Case 4 Case 5
Age 34 31 41 37 45
Gender Female Female Male Male Female
Duration of urticaria (months) 12 7 12 6 8
Angioedema None None None Yes None
Physical urticarias Absent Absent Absent Absent Absent
ASST Positive Positive Negative Positive Positive
APST Positive Positive Positive Positive Positive
Total number of drugs required for total control of symptoms (including steroids) 4 5 4 5 5
Dose of steroids (Methylprednisolone) needed regularly for control 12 24 6 16 8
Maximum dose of Warfarin given (mg) 2 4 4 5 5
Clinical response to Warfarin Total Partial Partial None Total
Adverse effects due to Warfarin None Menorrhagia None None None
Maximum INR reached due to the dose of Warfarin 1.1 1.8 1.3 1.4 1.3
Total withdrawal of steroids Yes Yes Yes No Yes
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Our experience of the use Our experience of the use 
of thalidomide in the steroid-of thalidomide in the steroid-
dependent severe erythema dependent severe erythema 
nodosum leprosumnodosum leprosum

Sir,
Severe, chronic, recurrent erythema nodosum 
leprosum (ENL) is a serious problem. Patients are in 
need of effective and safe treatment because there 
is a danger of steroid dependence. Thalidomide has 
been shown to be highly effective in the treatment of 
refractory ENLs.[1] A number of dosage regimens of 
thalidomide, an expensive drug, have been tried.[1-3]

We describe our experience of the use of a new dosage 
regimen of thalidomide in the management of steroid-
dependent severe ENLs.

We conducted the study from March 2004 to July 2007. 
Fifteen patients (including three women of child-
bearing age and one child) with recurrent episodes 

of necrotic or chronic steroid-dependent severe ENLs 
were enlisted. Steroid dependence signified that on 
tapering the prednisone dose below 10 mg OD, the 
patients either got new ENLs or had a worsening of 
their pre-existing ENLs. The average steroid dose 
received by all the patients ranged from 10 to 60 mg 
daily. Other drugs that were taken before starting 
thalidomide included antimalarials, clofazimine, 
colchicine, pentoxyphylline and aspirin. Except 
steroids, the above-mentioned drugs were stopped 
when the patients were started on thalidomide. 
Informed consent was taken. Women were explained 
about the teratogenic effects of thalidomide and the 
contraceptive precautions to be used, according to 
the guidelines set by the United States Food and Drug 
Authority.[2] Laboratory studies, which included urine 
testing, hemoglobin estimation, white blood cell and 
differential cell counts and liver and renal function 
tests were carried out periodically. The duration of 
ENLs ranged from 7 months to 4 years. The number 
of recurrent ENLs ranged from two to 12 episodes. 
Eight cases presented during multidrug treatment 
(WHO-MDT) of leprosy, five cases presented after 
WHO-MDT and two cases presented directly with 
ENLs. Thalidomide was initially started as 100 mg 
thrice daily for 1�2 months. The exact duration of 
treatment depended on the response of the patient. 
If the patient�s symptoms, ENLs and laboratory data 
improved, the dose was reduced to 100 mg twice 
daily for 2 months and then to 100 mg once daily for 
2 months. The patients were then maintained on 50 
mg of thalidomide per day until complete remission. 
A 6-year-old girl was started on thalidomide at 100 mg 
twice daily, considering her age. The use of thalidomide 
for the treatment of ENLs in such a young patient has 
not been reported.

At the end of the study, 12 patients (80%) were in 
remission and thalidomide and steroids were stopped. 
Early institution of thalidomide (within 1 month of 
ENL onset) in one of these patients induced faster 
remission and prevented further ENLs. The remaining 
patients required thalidomide for longer durations 
(more than 1 year). The total duration of treatment 
ranged from 80 to 738 days [Table 1]. The duration 
of maintenance dose ranged from 2 to 10 weeks. 
Our study demonstrated few side effects, such as 
constipation in three patients, pedal edema in three 
patients and drowsiness in one patient.

The duration of thalidomide treatment in the initial 
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